% BB HHE

Assemble Manual

//

/ GO Helicopler

—
¢

;J_

REBFARARREBEIRLA
Chengdu Jingshi R/C model.Development co.,LTD



6 EENRIA{EENERATE MANUAL BELT DRIVE

= B
FUE PrefaCe oottt ettt et et ees et s e et 1 et £s i e s a8 ek et e en R skt ket enn s 1
BT ERERE Tools and EQUIPMENT TOr ASSEMDIY.......c.oii ettt vt ee et e et b e et ses bt e v sensennes 4
FRRBEER] SPECITICATION . ..t eviteeeteetee ettt ettt s ettt st e bt eae sesses et et sasseases et seseassbassessessaensesseresessassennesennsereens 5
FE(RIHRIEZE MaIN FrameE @SSEMDBIY......ooi ittt sttt s sttt e tes et bt e sea s st s setsbe sessas st st saesss s srstesesensnnaseren 6
B EEAEEE Baring Case SSEMDIY........ccc.ciueeeeieseeceetcee et ettt see e st sttt et et e ess s ses st set st sesess et enssresessae et sreseteteteeerssnans 6
FEINRSZAEAEEE Main Frame Brace asse@mMbIY  .....o.c.ciiiieiieeiecicis et et ses ettt st et e e e 7
EEEEHEERIE Tail BOOM HOIEr @SSEMDBIY ....oveei ittt ettt st b s ses e st et saessa s st bt et seasasses bt ssenssens sentensen 7
FEETCHEZE Tail BOOM HOIAEr @SSEMDIY........ccceeiieiereieitiie sttt et ser s ses s st e ses e st sases sessesesssnsaresessressensrnas 8
FAIZEHREE Skid Brace inStallation @SSEMDIY........c.cvivieeieeeee ettt ettt et tes s v s e b s et ssasereas s erenensens 8
BEERERIEEE Main GEar @SSEMDIY.......ccccoeiie ettt e s et e sttt sae s e et et eae ses e es et et e R sea st et et ereen e et tereen 9
BEIREEZZEE  Main GAr INSTAllAtiON.......coccieeeceeetei ettt et ettt et et et ses e s es e et st et et seses s sesere et eseses et sesesnsnsensesennen 9
EIEFTHREE Tail SUPPOIt RO @SSEMDIY.........eoeueveveieeieeeitcieiee ettt ss et ees et sa st ess e s et ess st et et st sns s sas et esssse et enssaes 10
FEEHEEE Tail BOOM GSSEMDIY.....cucviveiieieeiet ettt e sttt ses e sttt ses e ses et sse et eas ses et ebe sseasses et etesessresesseneteseseresnnsesatens 10
EEEiRFEFEEE 1 Tail Gear Case assembly 1 1
FEEEIRFE HEE 2 Tail Gear Case assembly 2 1
FEtEIRFEHHSE 3 Tail Gear Case assembly 3 12
EEsIRFEHEE 4Tail Gear Case assembly 4 12
ACERBEIHIE Stabilizer FiN @ss@MDIY........c.c.ciiiiieeiiiciiecctce et sttt s s et ess e st e et st ebebs s ebssassnssas st et et e snsntenbnesens 13
EEHEARIR MOTOT @SSEIMBIY...c..uviiiiiiiie ettt st s bttt st b b bbb et bt ses b ses e ke b bt eb bt st ebe b enas 13
EHEFNETERACLL MOTOr AN GEAN RALIO...... ..o eeecvieeectcte ettt ettt ettt et eaa s sea e sttt e b et ebs s sesbessessaesstsbeses et besenssassante s 14
EEBEZZEE MOTOT INSTAIlATION. ... ettt et st st b e s s e b s s e b s et st reebe s e sen e eene 14
FHEERTEHEZE Metal Main ROTOr GIP @SSEMDIY.....c.c.cvuieieeeieiiretsetei et et ees e e ses e e sttt sse s ses et e ses st e sns s snssnsenanes 15
TEEEHESE SWash Plate aSseMbBIY.........c.voveiiiceccec ettt es e ses e et s es st e ees s s et sre et et et enn e e s sreeteneas 15
FHRETEZEE Metal Main ROtor Grip iNStallation...........ccocveieirieieirt sttt sttt et et s e steste st e e e sesses b essenesee st saes 16
FIEHEZZEE SEIVO GIMN SIZE...ueieieeieeitei ettt et ea st et ses e st es et ees a et ses e et et ea e et a4 et ees e et eenere et ses e et sesesnsetnns 16
FEAEREZZEE Tail CONTrol SEIVO INSTAllAtiON.....c.iiieieireceei et sttt bbb et s e s et 17
1k 0T a L) o A A Yoy ¢=1 =14 ] FOU OO 17

i | oo Y o I TS 18



6 EENRIA{EENERATE MANUAL BELT DRIVE

BIS Preface

EHERE T8 K6 BIZEAEIRE - FRTNRABHERE A ATRIRE - BHITBERN rRHER - ZATEINEH S IBIRE - &
BESZ—RNERRBERMEATHNET - Bt TR "BHE  S65H NKERE - BT REELEMNBESEREIREFH
1 - SRS HEREA T -
BRRTE-ERINISERENEEKREESR - EAXARIE - Al - IR ITEFERRIFIESIRERMER - BRIETETI M -
RIBAERPRRREEAZEITRE - WETHEER - NS EMERNBRIRIMIEE - BEEENN S —2BSIMEEAHE "RiTR" - #(E
HERNBEAS zRIERKINE - B—EETNES AR EETHTERIVER !
RERELIREREBIRAT

Dear Customers:
Thank you for your selection of our K6 helicopters. Getting your preference and patronage is our company’s honour. At the
same time of thanking you for your buying our products, our company sincerely serve you. It’s our unshrinkable responsibility,
letting you to enjoy best after-sales service. In accordance with the business concept the “most sincere service can move
god” , For your more convince and ease of using this model helicopter, Please read this instruction manual in detail.

Flying model helicopter is a sport & leisure activity with strong technique. It is not a toy. Therefore, if you possess no good
base of remote —control technique, it is suggested that you don’t be eager to start the model helicopter for fly in sky .you
should understand the performance of this product, learn from expects or be technical trained in model helicopter field and

step by step become a excellent pilot of this model helicopter. We believe, that after you will have mastered the
remote-control technique of this product, you will fondle admiringly, since it will bring you limitless joy.

CHENGDU JINGSHI R/C MODEL DEVELOPMENT CO., LTD.

EE1E Important Notes

EBITEFHE - BIEEE K6 fiAEnE - BIFEARENASRMER - 11EEY - REERMFEENBRESEIEENTHARER -
BRI HREATM - SITZIRIE K6 i @S - BRESRIFHMATBECEHNEZ S - RiEBNHERFRIBIRIER i RET
BiE - A mRARERELEEAERTEMOINEA BT S ZVEHARIT - EmELE - ?ﬁﬂ’iﬁ/ﬁ}e%u} RIZAIER - BRFIEBITHIERIT
HFIRVE @Al - BREBIERIRITFNRIESEL - EMEXFERDESRITERE RAMRTH—IERBAVER - EF) K6
EBFEAMERE—ERERRE MEBEE—ERBIER BRI HERENEHHR 'ﬁ:ﬁﬂ&:&?ﬁﬁ A BB RBIROETIE
EYER - BEINERIRIFHEIZSAVRIRER - SARRIFIN D IS Ha i B BB -

R/C helicopters, including the k6 are not toys. R/C helicopter utilizes various high-tech products and technologies to provide
superior performance. Improper use of this product can result in serious injury or even death. Please read this manual
carefully before using and make sure to be conscious of your own personal safety as well as others and your environment
when operating k6 products. Manufacturer and seller assume no liability for the operation or the use of this product.
Intending for use only by adults who have remote control helicopters flying experience at a legal flying field. After the sale of
this product we can’t maintain any control over its operation or usage.

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our products for the first time.
A local expert is the best way to properly assemble, setup, and fly your model for the first time. The k6 requires a certain
degree of skill to operate, and is a consumer item, any damage or dissatisfaction as a result of accidents or modifications are
not covered by any warrantee and can’t be returned for repair or replacement, please contact our distributors for free
technical consultation and parts at discounted rates when you experience problems during operation or maintenance.



6 EENRIA{EENERATE MANUAL BELT DRIVE

ZZ"‘:ETE/T_\ Safety Notes

REAEZZEE  SREMARMISETRIT - FEAEREHAZEMGLIRIE R/ CEAE - HRZERRBERSIEE « RITFRIFNX
RIBIREFHBIMIGEN R/ICEARTSZRERN TN  BHIKMAZE - RITFEERIE R/ C EAEELBED RECHTAMSEN
BEIEENRREE -

Fly only in safe areas, away from other people. Don’t operate R/C helicopter within the vicinity of homes or crowds of people,
R/C helicopter prone to accidents, failures, and crashes due to a variety of reasons including, lack of maintenance, pilot error
and radio interference. Pilots are responsible for their actions and damage or injury occurring during the operation or as of a
result of R/C helicopter models.

RAENEE Safety check before fly

1.BRRITZA - WMOASEHEEKMFEENEE - BES—REME  8—HEMIISESFEEES - RIRMRE - LAEENE
BB o

1.Before every time fly, you must perform a complete check to the body and mechanical part of this model helicopter,
including every link head, every screw bolt, if a problem is found, you must immediately maintain it and exchange
components.

2EARTAMGEEAESEEIFSD  UREIFENERESLES - —EEARTAIEMREBHRTIER : BEAIMESTRERS - @
VA TRIZWHERIIER -

2.Before every time fly, you must check every movement direction of the model helicopter and movement amount being
formed for normal. You must form such habit of operation sequence, before starting model helicopter, at first switch off
receiver.

3 BARTZAIBEEZIEIZEREE MR EIRT - EREES - UEREBEERTHINEME

3. Before every time fly, you must check the battery of remote controller and receiver for sufficiency for fly and check the
servo of it for normal in order to avoid helicopter’s danger out of control.

ARTAEIEABMERAVER SR ESHE CRERSRIERMEE - IBHREIERGERITIES - tHEAVER—BENRK - SN ELNEE
EHIEERE -

4. Before fly, please investigate dearly whether if frequencies of remote-control of your model plane friends on fly identical to
that of your helicopter remote-control. If identical please consult about fly sequence with your friend. One identical
frequency start model planes at the same time, it will cause the danger of controller failure of both parties.

5. EEEAHAIEREREERIBZIKERRSIIR - BEMEIFESLESR A HPFIUEREERER  IBAEZHEE SRR - Htti@iEmR
AR BOEERIE -

5 .Before starting helicopter, please confirm if the batteries of remote control and receiver are switched on, if the movement
is normal, if throttle position is in lowest place, if the switcher for flameout and landing is switched off and if other passages’
switchers are back to normal positions.

6. Bt TieRMERBEZEREBEFEES - RITHUEIEMEAERE 10 KL EH0EERE

6. After model helicopter is started, the rotation speeds of main rotor and tail rotor are very high, so anyone must be
10meters away from the helicopter.

7{ER—EERNEREAIRET - WABRUZENEHESNEER - THRITZEVEEHBENBANEMIEZZESE -

7. As a acceptable operator of remote —controlled helicopter, you must have safety concept and responsibility sense. Your fly
must be responsible for safety of lives and properties of you selves and other people.

Z55I8 Warning

1 SRS IR A

EFfRTHAET —ENRE - MHNTNEETNERIT - ZifREHANNEEETEMERE SRERERTHHRT - WEEER
ERREA - B8  BEY) - BEBER  #IXEFF  #rRRENAESENECTRAREERX - IRREBE - BUEETRSAER/R
3



6 EFRF{FHEREEZE MANUAL BELT DRIVE
TIEIEEEICRBRBRT  EREXNEFERRITLRENNER - BLVETW I EFEBLRIETIRE  RES S RIEEN
ZE o
1. LOCATE AN APPROPRIATE LOCATION
R/C helicopters fly at high speed, thus posing a certain degree at potential danger. Choose a legal flying field consisting of flat,

smooth ground without obstacles. Don’t fly near buildings, high voltage cables, or trees to ensure the safety of yourself,
others and your model. For the first practice, please choose a legal flying field and can use a training skid to fly for reducing
the damage. Don’t fly your model in inclement weather, such as rain, wind, snow or darkness.
2. ERERIRIR
EFHEAS N IR ZRBNETBHHER - FTRULEREEIPS LERIKR - BRAENMREHER / BHLLKREA S REMmE
HREFSHHEMS IBEATTRHIEN -
2. REVENT MOISTURE
R/C models are composed of many precision electrical components. It is critical to keep the model and associated equipment
away from moisture and other contaminants. The introduction or exposure to water or moisture in any form can cause the
model to malfunction resulting in loss of use, or a crash. Don’t operate or expose to rain or moisture.

3B EFERAER !

EFEAFMENSHERUERIEEZE - AERSERERE - Bt - FBRIEEE -
3 .PROPER OPERATION
Please use the replacement of parts on the manual to ensure the safety of instructors. This products is for R/C model, so don’t
use for other purpose.
4. BEBEIRRE
ERTR - FEREBELEHEERNEGEETTRIT - ARRAEHEEERNEHEHECRE M ANGFREEENCE < BIEREEIERIOE
SEVHEE—THHE - SRERLBEERMERT - FETEMNALESES  TTLURERT - (BRERERBROZFEER
APIUNER)EE)
4. OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT
The guidance provided by an experienced pilot will be invaluable for the assembly, tuning, trimming, and actual first flight.
(Recommend you to practice with computer-based flight simulator).
5.ZZRME
FEECRENRFBE—ERMEEMIRIENEMR - BIES « BRAEXRNERE - BESNNWEESILERS -
5.SAFE OPERATION
Operate this unit within your ability. Don’t fly under tired condition and improper operation may cause in danger.
6. =REHEE PRS-
EEFEIE RN ERESIE7BIRIRERHEANT - LIRS ENBRERIBE -
6.ALWAYS BE AWARE OF THE ROTATING BLADES
During the operation of the helicopter, the main rotor and tail rotor will be spinning at a high rate of speed. The blades are
capable of inflicting serious bodily injury and damage to the environment. Be conscious of your actions, and careful to keep
your face, eyes, hands, and loose clothing away from the blades. Always fly the model at a safe distance from yourself and
others, as well as surrounding objects. Never take your eyes off the model or leave it unattended while it is turned on,
immediately turn off the model and transmitter when you have landed the model.
7 IREEENE ¢
ERRESYERRIG  EFTE@mAIEME  ALZERSERHAE - HR - D2 ASRMEBERIBERISIRATIEE -
7.KEEP AWAY FROM HEAT
R/C models are made up various forms of plastic. Plastic is very susceptible to damage or deformation due to extreme heat
and cold climate. Make sure not to store the model near any source of heat such as an oven, or heater. It is best to store the
model indoors, in a climate-controlled, room temperature environment.



6 EENRIA{EENERATE MANUAL BELT DRIVE

Eﬁlﬁ&%ﬁﬁ Tools and Equipment for Assembly

.
>

e
>

e
>

e
>

2.0mm NAEIELGEET

2.5mm NG T

3.0mm AEBLGET

3.5mm NAIRGE T

2.0mm Hexagon Screw Driver

2.5mm Hexagon Screw Driver

3.0mm Hexagon Screw Driver

3.5mm Hexagon Screw Driver

\F 3
AL R s TFIRARIE T
Needle-nosed pliers Diagonal cutting plier Ball Link Plier Philips Screw Driver

=

\

517] EFIFEER NS YRR - FRH
Scissors Dial Pitch Gauge GYRO General thread lock

-

A

{EI ARt X3 {1 FEfefEIR% x1 {E SHEXEE M 6S 22.2v 4000mAh IErE
CCPM Servo x3pcs CCPM Tail Specialized Servo x1pcs Battery 6S 22.2v 4000mAh CA
A
FNEN A REO & R R AR EEH [ B EhEoh AB ZLHEH
Transmitter (6-channel or Anaerobic adhesive Lubricant / one-way bearing Apply AB glue

more & transmitter)

grease




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

FHIRER Specification

1359mm

1166mm

360mm

B -

MERE(ZME):1166mm Overall Length (with Canopy): 1166 mm
FRETEEER:1359mm  Main Rotor Diameter: 1359mm
FeERE:600 mm Main rotor blades:600mm

HEEE:360 mm  Overall Height: 360mm

BEEE:228 mm  Overall Width: 228mm

EiRBERKE:85mm Tail Blade Length: 85mm
EieROESET:239 mm Tail Rotor Diameter: 239mm

TRITHEE]:4~5 478 (3D) Flying duration: 4~5 minutes

228mm




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

>  FHIHRFELE Main Frame assembly

IREIMAE R T 2%
o LSS E LR

You can tighten this parts

after install main shaft

BN T A g I = -
g\l?; (:}I;tijrlfﬁlﬂsr}:) (Q L%) EHEFE (Parts Name)

1 154-238 1 48 L dh#hR& HEMain Shal't Bearing Case Up

2 154-239 1 4 J8 - diffh 7k #iMain Shaft Bearing Case Down
3 154-023 1 ifi7f 8 Brg Case

4 513-011 2 T-#4 Flat Washer3X8X 1
5 154-241 2 filés - MR £ Main Frame R
6 503-006 2 7S i8R Socket Serew, M3 X 10
7 503-005 8 7S AR ERSocket Screw, M3 X8

> WK BEAH%E Bearing Case assembly

A | Thaw | EE EHEH (Parts Nane)
1 528-002 1 fifi 7k Bearing d10xD19xW5
2 154-238 1 4 | EBlifl & MiMain Shaft Bearing Case Up
3 154-239 1 4> J8 F i /K fiMain Shaft Bearing Case Down
4 154-023 2 fili & 8 Bearing Case
5 528-0021 1 B E K High Speed Bearing d10XDI9X5




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

>  FHINRSZHEFEEE Main Frame Brace assembly

(ﬁ;iﬂ)‘ (?tﬁfﬁ.\%) (%{t%) LMEHE (Parts Name)
1 503-005 17 W75 M 4K Socket Serew, M3 X8
2 154-049 3 FR SEEECross Member
3 TZ1646 1 Je Rt AHGUIDE PULLEY ASSY
1 509-100 1 ﬁ*‘m“ﬁ]“‘?éﬂ;‘;gﬁ"&grg“;g head Socket
5 154-290 2 e #ER 1Equipment Installation 1
6 151-245 10 F IR Cross Member (V2. 5)
7 130-136 1 it #E M Bat tery Plate
8 130-137 1 il M (o) Battery Plate (long)
9 151-186 2 H#5H ¥ [7 5 #Canopy Body Catch

>

E B EH1E Tail Guide Pulley assembly

AR AEHERN AR M3x18 85
HYBE -

Note: Do not over tighten Socket
Screw M3 X 18.

FH5E (Trem No) (Qry) T £ (Parrs Name)
1 154-026 1 ISR EPu L Ley Assy Mount
2 513-005 2 F#Flat Washer @©3x5x0.5
3 154-293 2 % Collar d3xDaxWs. 2
4 152-014 2 BAFES Guide Pulley
5 503-012 2 NS A &R Socket Screw M3X 18
: ‘ f R




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> EEXHEEE Tail Boom Holder assembly

f2 | S ﬁgﬁn%) FHFHEH (Parts Name) G| JFhams (QL%) FEH (Parts Name)
1 130-141 2 ﬁ{%i%fﬁli‘g‘ni%“em 7 511-001 2 BULIERE LockNut M3
2 154-245 1 Iﬁgﬁg%ﬁfﬁ‘;” 8 503-005 2 W75 M iE4kScket Scrow M3x8
3 509-100 1 ﬁﬂﬁ@g&%#ﬁ;gznhgrzgg head 9 154-246 9 é%ﬂﬂh’ﬁ%%’i{d{ﬁ\&eﬁﬂ Tail Boom
4| 130-135 3 ﬁﬁf‘fﬁfﬂfﬂf%“wm 10 | 154-241 1 F A Mani Frame L
5 254-004 1 R #Tail Boom Holder 11 154-242 1 F MR AMain Frame R
6 A13-011 1 T-#4 Flat Washer@3d x8X1 12 503-020 2 W75 ERScket Screw M3xd5

> [AIZE#H3E skid Brace installation

RS EFEH (Parts Name)
511-001 4 $1E12 F Lock Nut M3
2 513-011 6 T4 Flat Washer@3xX8x1
3 503-007 6 INFS &4 Socket Screw, M3X 12
4 507-003 4 LE IR &RSet Screw, M3X5
5 285-005 2 fiI42Skid Brace
6 122-031 2 7BATHFSkid Lever
7 503-010 4 7S flE4RSocket Screw, M3 X 16
8 254-011 4 FYE A anding Struts Adapter
9 250-040 4 WATHFIEESK id Cap




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> iR 4HSE Main Gear assembly

FPRE | EfmTE | WA & FT (Dot N
(o) | (Ttem No) | (Qty) FAHEM (Parts Name)
BRI e 1)
1 171926 1 One Way Clutch Housing Set (The factory
assembly)
2 290-063 1 L% BMain Spur Gear (91T)
3 506-005 6 [E]FE N 7S i 4 Socket Screw M3x8
Qs 106 HEhFinGroup for flameout and
4 285-022 1 landing (1285)
5 251-106 1 i BMain Gear 1037

WAoo, ke FHEALHE: 1031

Upgrade: 103T

=)

I Il
f ,'“'{!Il,y!n!mlh i |!H||\IIH\“'“"

(_\123 (b%jjﬁﬁN%) (%lt%) FEZF (Parts Name)
1 154-254 1 F#ifMain Shaft
2 122-018 1 F#lEf FEMain Shalt Lock Ring
3 507-024 2 HATHRARSet Screw MAx4
4 504-014 1 NS 8% Scket Screw M4x22
5 511-002 1 S8 FH L ock Nut, M4
6 154-253 1 Tl EMain Shaft Bushing
7 285-015 1 |BEE)ENTail Drive Belt (686XL)

10




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> BEIEIEAHSE  Tail Support Rod assembly

EHEE (IemNo) FH 4% (Parts Name)
122-043 % Tail Support Rod
254-123 FEHEETE Tail Support Rod End
501-0053 PN HIET  Socker Screw M2X 12

T e g (Quyd LHLRE (Parts Nane)
1 503-010 2 NS AT i ESocket ScrewM3x16
2 513-011 1 T-#Flat Washer ®3x8x1
3 123021 2 4 Tail Support Rod
4 154-078 1 & Tail Boom
5 510-038 2 [ i845Se | Ftapping Screw M3x12
6 506-016 1 *l%]ﬁﬂlﬂﬁﬁ?l}%fz%]gockct Screw
7 254-021 1 JRHERE R EELevel Tail Fin Mount
8 511-001 1 S fFLock Nut M3

AL Bl 7 A B e 90°

pelt counter-clockwise 90 ©

90°

AR EEAEMEC - KENERBERASHERES RS

Note : Tail boom face yourself, pull the tail belt level and
rotation 90° counter-clockwise

11




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> REHHE Tail Boom assembly(T/KFRE)

= ik (No) (Jﬁﬁfﬁ\x’j’f) (%(l%) L2 H (Parts Name)
1 503-020 1 WSR2 Socket Screw M3X45
2 154-298 1 R M Tail Support Mount
3 254-102 3 JEE4ETail Rod Guide
4 282-006 2 ERTEN Ball Link
5 511-001 1 $51E0E R Lock Nut M3
6 513-011 1 # 5 Flat Washer
7 254-013 3 R EIME Tail Rod Guide Collar
8 154-261 1 JEfEHiATTail Rudder Rod
9 173021 2 JEHAE Tail Support Rot

> RBRIEEEE4&#HSE Tail Support Fixed Card assembly(o/KFEEK)

(7% (No) | 2= &% (ltem No) ’ ZFE % 7 (Parts Name)

= = 2 B BE T 7s A BE 4% Socker Screw
1 506-005 i i
2 122-058 2 RHEFTEZF

‘Tail Support l'ixed card
3 511-001 1 §H 42 £ Lock Nut M3




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

>  EsifaiA5E 1Tail Gear Case assembly 1

(?J:]fﬁ\%g%) (Qt%) FHZF (Parts Name)
503-005 8 7SI i84RScket Serew M3x8
503-020 2 N7 ERSocket Screw M3x45
506-005 2 B 5H N 7S f 845 Socket Screw M3x8
550-0341 2 P E MR lange bearing d5xD13xW4 (IF)
154-295 1 FEEERA I #ETail Gear Case Bushing 1=5.7
285-015 1 RSN Tail Drive Belt (686X1)
171952 1 JEERdhTail Belt Pulley Shaft
154-049 2 FME S Metal Frame Spacer
154-294 1 JEEEE T ETail Gear Case Bushing L=6.6
254-117 1 JEtR R | HETail Piteh Control Seat
511-001 2 S 1B R Lock Nut M3
513-001 2 “F#Flat Washer @®3x8xl
154-288 1 JE A AR Tail Gear Care Plare
502-005 2 INATiE 44 Socket Screw M2. 5x8
154-286 1 Rt ER T A Tai | Gear Case Mount

16 521-004 2 fifi7kbearingd3 X D8 X W4

17 154-296 2 752 Cross Member

18 154-287 1 FHEHVertical Iin

> FEESERFEEEE 2 Tail Gear Case assembly 2

FE (No) | 2085 (lemNo) |5 % (Qw) T A (Parts Name)
D e | 2 | REREEREsm
2 550-004 2 % Wi A lang: e
3 513-005 2 #F Flar Washer
4 254-047 1 74§ 4] & 'Tail Pitch Control Lever
5 122-058 1 3 3k Linkage ball
6 509-008 1 4 4 Link Ball Screw,M2 X 8

13




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> FEESERFETEE3E 3 Tail Gear Case assembly 3

Rk | i | R 4 (Parts Nane)

1 154-162 2 FENATHIE E4844Tail Piteh Slider screw
2 154-0751 1 W% Tail pitch Slide Bushing

3 525-003 2 #fi7kBearing d7xD11xW3

4 264-046 1 AR I ETail Pitch Control Slide
5 154-173 1 JENEEE ’:‘f%ﬂ?%’éﬁﬁﬁ'lhil. Pitch Control

Slide bushing

6 250-026 1 W% UTail Piteh Control Fork

7 512-041 1 RS Pin 02x9

8 510-007 1 [ g 4aSel ftapping Screw, M2 X 10

9 123-008 2 JECol lar d2xD3xW4

10 250-027 2 JEREIEE M Tail pitch Control Linkage
11 515-009 4 PR ESplit washer®2

> RREsiniH%E 4 Tail Gear Case assembly 4

(%ij%\gf‘) (%QL?) EZF (Parts Name)
1 503-010 2 N7 A igsRSocket ScrewM3x16
2 511-004 8 PR EENut M2
3 580-002 2 HeJEREM R Thrust Bearing d5>D10X W4
4 507-003 2 BUEMEARSet Screw, M3 X5
5 129-147 1 JEHLERFETail Rotor Hub(50)
6 523-001 2 Bf7&Bearing d5xD10xW4
7 513-032 2 R TFlat Washer
8 523-008 2 7k Bearing d5xD10xW3
9 290-065 2 JERER A Tail Pitch Housing(A)
10 501-002 8 7S 4R Socket ScrewM2x8
11 511-001 2 S Lock Nut M3
12 503-010 2 NS4k Socket ScrewM3x16
13 250-099 2 J2iiEETalk Roror Blade
14 513-005 2 #HFlat Washer
15 290-066 2 JEIER A Tail Pitch Housing (B)

14




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> KERERIEFE Stabilizer Fin assembly

Rt E(F 4R (Parts Nane)
1 501-034 1 [ M2 45Sel ftapping Screw M3x8
2 254-016 1 ARHERERStabilizer Fin
3 510-007 3| (EUE#Se] FLapping Screw, M2X 10
1 154-261 1 Eft ik Tail rudder rod
5 254-103 3 REENMETail Rod Guide Collar
6 254-102 3 Ei&%£Tail Rod Guide
7 282-006 2 EREEFIBall Link
> EHEFREE Motor assembly
(% TN
Motor Szie:
Max55
5
- &
= |
| e LG (Parts Nane)
1 507-025 2 SUE I ARSet Screw, M X5
2 | seos | | T e i "
3 151-184 1 el dMotor Gear
1 154-158 1 TEHIHE Motor Set

AR LB REHHERINAEHEE - ALRAEINLES - HESREESEEE -
Note: above 1 parts assembly, don't lock the installation on the mainframe, adjusting gear spacing after the lock.

15



K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> EREFESERECLEL Motor and Gear Ratio

IZECEEEREILEIIR (EEEE 91T) TR EEERER KV BEE
GEAR RATIO(Main Gear 91T) LIPO Factory Advise Motor KV Range
6s 900-1025
10T (EM.T) 9.1:1:4.67 3 675770
S -
TZ1936(E#4EH Motor Shaft 5mm) o 540615
TZ1937(E#48H Motor Shaft 6mm) > -
12s 450-510
6s 820-930
1T(EM.T) 8.27:1:4.67 3 615-700
S -
TZ1934(E#4EH Motor Shaft 5mm) o 290560
TZ1935(E#E0 Motor Shaft 6mm) > -
12s 410-465
FHiReEEREEEIIFR (FEEE 103T) TR EEERER KV BEE
GEAR RATIO(Main Gear 103T) LIPO Factory Advise Motor KV Range
6s 1020-1160
10T(E.M.T)  10.3:1:4.67 p 265870
S -
TZ1936(E44EH Motor Shaft 5mm) ” 510695
TZ1937(SE#48H Motor Shaft 6mm) > -
12s 510-580
1T(EM.T) 9.36:1:4.67 6s 925-1050
TZ1934(E44EH Motor Shaft 5mm) 8s 695-790
TZ1935(E#EH Motor Shaft 6mm) 10s 557-632
12s 464-527
6s 853-966
12T(E.M.T)  8.58:1:4.67 . 637-724
S -
TZ1932(EZ#4EH Motor Shaft 5mm) m 510,580
TZ1933(ZE 8 Motor Shaft 6mm) > _
12s 425-483

> %F&Fﬁ% Motor installation

R TSN E, ) e R I o e [ P [ B 10, R A% S B T M R i e [ o MR AR
Note: adjust the position of the motor installation making the space of the motor gear and the main gear being suitable, then locking the socket

screw of the motor mount and bearing mount.

FEEE (No) | /5498 (Ttem No) |8 (Qty) 2L (Parts Name)

A 7S FMESRScket Screw
M3x10

1 503-006 4

2 513-011 4 F4#F lat Washer 3x8x1




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> EheETE#EZE Metal Main Rotor Grip assembly

-y 5
ﬁ’ } S , / . Apply grease on thrust bearing
\ LT = I ! s L ENS | S ] lcs%'_—
T W] E L7 15 L
L, = 's)
Nvj { 17 H~_18 E [I E = )
&
22 2] J 19 tout) (1N [ | #
T Smaller 1D larger
I'I HmERD HERX FL B |
t.@ 20 Metal Main Rotor Grip
9% | Fast ) Sk A7 e | E T L C il 47 BE
(No) | (ltem No) (L)l?) LT LR (Parts Name) (No) | (Ttem Nod (Qljyi) LA 4F (Parts Name)
1 130-070 1 FhEFEEMAMain Rotor Pedestal 12 580-005 2 HE A1l & Thrust Bearing d8xD16xW5
2 130-026 1 FiffiFeathering Shaft 13 | 511-002 2 P 1L B Lock Nut M4
3 290-033 2 Fh iR BB Damper Bushing Set 14 506-005 2 [EIFEN 7S At asSocket Screw M3x8
I 5] [i£3 : 2
1| 120-083 | 2| BB EFLac Vasher (DOSX14X2 | 15 | 1ad-232 | 2 |THESRNIHEENetal Main Rotor Grip
5 526-006 4 fifi 7K Bearing d8xD16xW5 16 | 513-005 2 F-H#Flat Washer d3xDaxW0.5
~ . B EE AN S g Semicirele Head _ — .
6 506-009 2 Skt G MaY 10 17 | 521-003 4 fi7fkBearing d3xD8xW3
Y R . . S Ve 3 Al E HE H
7 | 154-264 | 2 EiER Y HEMetal Main Rotor Grip | 18 | 130-072 | 2 S'Z-J%*ﬁﬁi?fj&fgftﬁmbﬂam Rotor
8 504-023 2 A IR 4RSocket Serew M4 X33 19 | 507-016 2 EUEIRERSet ScrewM3x16
9 504-007 2 INZS 845 Scket Screw MAx10 20 | 282-006 2 BREEHIBall Link
iy . . ‘ e . 4 e RO TR i B etal Main
10 154-234 4 FIERFAEE FMain Blade Washer 21 154-250 2 Rotor Grip push Arm Bushing
11 | 129-082 2 4B E i Metal Washer 22 | 503-017 2 INZS 8%k Scket Screw M3x25

> TFREHEEE (T) 4H3E) Swash Plate assembly  (The factory assembly)

F#% (No) 23 (IemNo) | #E (Qty) F 4 (Parts Name)
1 570-002 1 B £ 8 7& Joint Bearing d10xD19XW6
2 154-235 1 4 B+ F % + Z Meral Swash plate assy
3 154-070 1 %4 B+ F# T % Metal Swash Plate Assy
4 130-036 2 7 4 3 3 ¥ Stainless Steel Linkage Ball
5 529-002 1 %ﬁ(ﬂcaﬁng d25xD37xW7
6 122-108 2 7 & 3 3 7 Stainless Steel Linkage Ball
. 154.936 ) BTG ijigifftf(dfl)ess Steel Linkage

FEETFEEEAAH T FETZ1920 (TRAK)

Note:Standard configuration for Plastic Swash plare TZ1920 (The factory assembly)

17




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> FHeETEZZEE Metal Main Rotor Grip installation

PR (No) | ZERS (temNo) [¥E (Qu) | ETE A (Parts Name)
1 511-002 1 44 1k #E4F Lock Nur M4
2 503-008 2 PO 75 7 B2 4 Scket Serew M3x14
3 504-014 1 P 75 A B2 44 Scker Screw M4x22
4 154-237 1 + = A A8 {iL #F Swashplatr Guide
6 282-006 1 EREEFNBall Link

> fieBEZZEE servo arm size

W | EPWE | KR P —
(\onj (Ttem \(J)L) (Qty) 2R (Parts Name)

1 502-006 12 N 7S A4 Socket Screw M2, 5X10
2 122-058 3 #KIHLinkage Ball
3 509-010 3 PRUAIZ 4% L inkage Screw M2X10
4 700-067 6 FEBEEL H Washers of steering gear
REBR I R T
Steering gear plate size Swash Plate

(A

Tail Servo

18



K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

> [EACEEZEE Tail control servo installation

JF8 (No) | 4% (Iem No) E Ak A (Parts Name)
PY 75 # B8 4% Socket Screw
1 502-007 4 M2.5X12
2 700-067 2 fE#k 8 Servo Flar washer
3 511-005 4 %4 1k B2 B Lock Nur M2.5

> HETESHE5E canopy installation

Pk | Fesme i e
(Noj; (Item No) | (Qty) EHEFE (Parts Name)
1 254-125 | FM B UE S Painter Canopy

2 152-096 2

HEUHE R 216 Canopy Cap

3 510-034 2

A iZssSe  ftapping Screw M3x8

1 254-113 1

T8 = [ 52 FCanopy Clip

19




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

ECE%1% Parts List
4 5 Bt {4 & T &2 FB e I8 % BE
PARTS NO PARTS NAME ITEM NO DESCRIPTION QTY
122-018 |FH@fE 7 FEMain Shaft Lock Ring 1
TZ0018 |Fffi%E fi7FEMain Shaft Lock Ring
507-024 |ZHTZ44Set Screw M4x4 2
504-023 | NI 44Socket Screw, M4 X 33 2
170053 |EjEe#EiZ4Rotor Bolt
511-002 #4182 R Lock Nut, M4 2
TZ0062 |FEEE B E|Body Mount Rubber Grommet @®®® 290-007 |BEEE BB Body Mount Rubber 4
2 \.\ P~ Y % 7% 5 i X X
TZ0172 | KHEST L HEl K Thrust Brg O L) | ss0-005 g@“j( FULIERIThrust Brg - d8xDI6X |
750-002 |E¥E[E%E F£Tail Support Retain Clip(L) 1
o s . . . 750004 |FE¥%[HE FTail Support Retain Clip(R)| 1
5 v A .
120256 \FRH#I € RTail Support Retain Clip ©. %S 503-006 |75 fiE&sSocket Screw M3x10 ]
511-001 [#HiF#EHFlock Nut M3 1
gE SRR
TZ1363 |fEMEE FServo Mounting Plate LL—\E‘E BIE\E 700-067 |fEHE# FServo Mounting Plate 12
pE e
T71368 [K&R4% Antenna Tube 250-052 | R&EE Antenna Tube 1
T71540 |E(HE)Ez#¥Tail Drive Belt (686XL) 285-015 | @) #Tail Drive Belt (686XL) 1
171601 |J&%Tail Boom / 154-078 | Tail Boom 1
171612 |BREH$NBall Link ,”;; 282-006 |EREEMBall Link 10
TZ1619 |FEMIMR/SEEFEMetal Frame Spacer WWWW 154-049 |FMIHR7SHKEFEMetal Frame Spacer 8
— | 122-031 |WE4THFSkid 2
T71627 |i47#FSkid O
250-040 |#FATHFEEESKid Cap 4
e 285-005 |HilZESkid Brace 2
TZ1628 |HI4ESkid Brace ﬁi;;jﬁ
5——— 507-003 |BEiEsiSet Screw, M3X5 4
T71629 |WIZE[E %€ fLanding Struts Adapter .t 254-011 |12 & Landing Struts Adapter 4
@ \& 154-023 |pBhii7R e Brg Case 3
T71637 |§ifi7&K BEBrg Case = ey
L~ 528-002 |#fi7&Bearing, d10XD19X 5 3

20



K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

4 5 B 4+ 4 8 S5 EA i
PARTS NO PARTS NAME ITEM NO DESCRIPTION QTY
123-013 [$HEd3xD4XW11. 2XL0. 5 2
S 152-014 |E#%#Gudie Pulley 2
121646 | HRALGUIDE PULLEY ASSY . ..’( 154-026 |RHi#iEPulley assy mount 1
503-012 |IN/NMME4&KSocket Screw, M3X 18 2
550-005 |vABii#li7k flange bearing d4XD8Xw3 (F)| 2
171647 |BE#Tail Boom Holder 254-004 | #ETail Boom Holder 2
T71650 |/K¥EE#E J#iLevel Tail Fin Mount 254-021 |/K¥ERE# J#ilebel Tail Fin Mount 1
T71658 |fifi/kBearing d3xD8xW3 521-003 |#fi/&Bearing d3xD8xW3 10
171660 |#ifi/kBearing d4xD8xW3 522-002 |#ili/kBearing d4xD8xW3 4
171661 |#ifi/kBearing d5xD10xW4 523-001 |difi/&kBearing d5xD10xW4 2
T71662 |#ifi/kBearing d5xD11xW5 523-004 |#fi/&Bearing d5xD11xW5 2
171663 |#ifi/&Bearing d5xD10xW3 523-008 |fili/kBearing d5xD10xW3 2
171666 |#ili7&kBearing d8xD16xW5 526-006 |fili7kBearing d8xD16xW5 1
1721667 |#ifi/kBearing d10xD19xW5 528-002 |dfi/&Bearing d10xD19xW5 3
T71668 |#ifi/&Bearing d3xD7xW3 (F) 550-004 |¥ERg il Flange bearing d3xD7xW3 (F) 2
171669 |#ili7kBearing d4xD8xW3 (F) 550-005 |y:Ridili/RFlange bearing d4xD8xW3 (F) 6
171670 |#fi/&Bearing d3xD8xW3 (F) 550-030 |¥Epf#ili/kFlange bearing d3xD8xW3 (F) 2
171673 | HE /yEREl& Thrust Bearing d5XD10X W4 580-002 |k J7ERWl# Thrust Bearing d5XD10XW4 2
1721674 |fili/kBearing d3xD7xW3 521-002 |difi/&Bearing d3xD7xW3 2
,, 154-158 |@EH¥)EMotor Set 1
TZ1790 [FEi%EEMotor Set ' : N
e oror e ' VIBEN S 1245 countersunk head Socket
519-005 4
Screw M3x10
. 254-047 |EUBFEIEHI B Tail Pitch Control Lever 1
o * 503-015 |INNFf#&RScket Screw M3x20 1
°/ 550-004 |¥:BHHiz&Flange bearing d3xD7xW3 (F) 2
. L. v 513-005 |#/iFlat Washer 4
73 k| R L
71799 |RRAZFESEHIE Tail Pitch Control Lever o e T T :
509-009 |BREEMEARLink Ball Screw, M2X8 1
154-162 |J2iBpEigEiB44Tail Pitch Slider screw| 2
511-001 |#8ik#RRFLock Nut M3 1
T71809 |F& ity 2 fE Damper Bushing Set ° ° 290-033 |#E iRy 2 B Damper Bushing Set 2
@@ 129-083 |Mililliz44 #F 1at Washer (F)@8X 14X 2 2
TZ1810 [ KZEdEMA I  Trust Collar ®@
129-082 |4 )& #h FrMetal Washer 2
130-026 |###ifFeathering Shaft 1
T71814 |F#fll Feathering Shaft
504-007 [N NFIR#RScket Screw M4x10 2
TZ1826 |Fi&EmMEMain Spur Gear (91T) 290-063 | ¢hfmEMain Spur Gear (91T) 1
254-102 |4 ZETail Rod Guide 3
121913 | #Tail Rod Guide (new) 254-103 |BEEMTail Rod Guide Collar 3
510-007 |HXiZ&4Sel ftapping Screw, M2X 10 3
¥ i 3 AR O =3 : :
154-932 iiﬁﬁj@;ﬁ% #Metal Main Rotor Grip 9
HEE EMetal Main Rotor Gri .
1721916 iiﬁﬁ% #HMetal Main Rotor Grip 503-005 | MiZ#Scket Screw M3X8 2
503-008 [N NFilR#RScket Screw M3X12 2

21




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

B 9 fic f 4 18 TS 2 FB % B WiE
PARTS NO PARTS NAME ITEM NO DESCRIPTION QTY
121919 |FEHERFIH# FMain Blade Washer 154-234 | e BB FMain Blade Washer 4

254-013 [+ 8 FZSwash Plate Assy 1
154-235 |& B+ 7% #Metal Swash plate assy 1
; . X 570-002 |BHET#IAK Joint Bearing d10xD19XW6 1
i Yk 5 4 N
TZ1920 A::m+%mwﬁk Standard Swash Plate 154-236 | A8AHHEkEEStainless Steel Linkage 1
v 529-002 |#fi7K Bearing d25xD37xW7 1
122-108 | ANEAHMERFE Stainless Steel Linkage 2
130-036 | AN $AMHERTE Stainless Steel Linkage 2
154-070 |48 178 F#Metal Swash Plate Assy 1
W 154-235 |& B+ 8% #EMetal Swash plate assy 1
\ X . y: 570-002 |RBAfHH/K Joint Bearing d10xD19XW6 1
e = nzr%;l —
T71920-C gﬂﬁiﬁgfﬁixﬁmompe““o“ Metal F 154-236_|A$AsMERTEStainless Steel Linkage 1
wash late Assy 529-002 [difi/k Bearing d25xD37xW7 1
122-108 | /A#A#HPKkTEStainless Steel Linkage 2
A EEREHStalnless steel LInkage
130-036 |, - 2
TZ1922 |F#iMain Shaft 154-254 |EHfiMain Shaft 1
154-238 4 )8 L K fiMain Shaft Bearing |
Case Up
WA 22 28 il & 2 Metal Main Shaft 154-239 4> )8 Tl FEMain Shaft Bearing Case 1
T71923 . D
Bearing Case own
503-005 |A/SfAIR&Scket Screw M3x8 12
528-002 |filiz&Bearing d10xD19xW5 2
& | 154-237 |+ BAIfFSvashplate Guide |
T71924 |+FBAAH Swashplate Guide ‘\N
506-005 |[EISHN 7S A 4kSocket Screw M3x8 2
121925 |Fif#nBFAEHE Main Shaft Bushing L) 154-253 | L@l #=Main Shaft Bushing 1
s .
154-251 | p5lm A% FHE0ne Way Clutch Housing Set 1
560-006 |5 Hi7&Bearing d10XD16X w12 1
T71926 |FE5lERE One Way Clutch Housing Set =28-002 ;}?j ?K.eardrll(g) D19 W 5
— earing xD19x
506-005 |[BIFEN /N A28 Socket Screw M3x8 6
254-106 | EiREMain Gear 103T 1
171927 |E5luf#iMain Gear 103T
i 519-005 VLEAN /S fii8&fcountersunk head Socket 5
ol 3 Screw M3x10
985-022 ﬁ;ﬁ;ﬁﬁﬁﬁ?zglﬁ)for flameout and 1
771998 {EiEh A3 iim (42T) Group for flameout and . =
landing 42T ‘\ 504-014 [N/ FAI%4RScket Screw M4x22 1
511-002 |$H1EMER Lock Nut M4 1
» . / 154-180 BE) /D dmMotor Gear (12T ,Hole is !
71939 BB/ N gdmMotor Gear (12T ,Hole is 2 5mm)
5mm) ® N
507-025 |EEIR#RSet Screw, M4X5 2
IS N .
» . / 154-181 BE) /N daMotor Gear (12T ,Hole is !
71933 BB/ N gdgMotor Gear (12T ,Hole is 2 6mm)
6mm) ® .
507-025 |EEIR&ASet Screw, MAX5 2
L A .
» . / 154189 BE /M EmMotor Gear (11T ,Hole is .
BB/ EaMotor Gear (11T ,Hole is 2 Smm)
T71934 5mm) . o
507-025 | EiR%RSet Screw, M4 X5 2

22




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

I

B fF 41 HE

fisi

59k

EA

=)

=

PARTS NO

PARTS NAME

PICTURES

ITEM NO

DESCRIPTION

QTY

T71935

BED/ M faMotor Gear (11T ,Hole is
6mm)

154-183

B/ M figMotor Gear (11T ,Hole is 6mm

507-025

BUENRAASet Screw, M4 X5

T71936

B/ M EsfimMotor Gear (10T ,Hole is
5mm)

154-184

B/ fmMotor Gear (10T ,Hole is 5mm

507-025

BEMZ44Set Screw, M4 X5

TZ1937

BN fsMotor Gear (10T ,Hole is
6mm)

154-185

FEh/ M lEMotor Gear (10T ,Hole is 6mm

507-025

BEIZ44Set Screw, M4 X5

TZ1939

BT 22854 Cross Member (Middle
M2. 5)

154-245

FAABR /SHEEAE Cross Member (FHM2. 5)

—
—

503-005

NS84 Socket Screw M3x8

[\
Do

509-100

VIEEN /S f 4%k countersunk head Socket

—_
—_

1721941

SEMNREE R Metal Tail Boom Holder

154-246

& ENsREE #Metal Tail Boom Holder

503-005

AN fiZ44Socket Screw M3x8

503-020

NS84 Socket Screw M3x45

513-011

“F-#Flat Washer @ 3x8x1

511-001

$HIEMZE R Lock Nut M3

171943

BRI B4R Tail pitch Control Slide
Bushing

154-075

JEWEE Tail pitch Slide Bushing

254-046

JEIE PRI ETail Pitch Control Slide

154-173

FEMEFR I B & Tail Pitch Control S]

525-003

il kBearing d7xD11xW3

250-026

%% \Tail Pitch Control Fork

250-027

JENEEEBTail pitch Control Linkage

512-041

RS Pin 02x9

515-009

B D& PEISplit washer@2

123-008

$liiECollar d2xD3xW4

510-007

52 44Sel ftapping Screw, M2 X 10

oo == === == |~

171944

PifF4HSwash Plate Control Rod

610-113

HiAFSwash Plate Control Rod(55mm)

w

282-006

FREEFNLinkage Ball

TZ1945

AP AT4H Tail rudder rod

154-261

JEREHIATFTail rudder rod

282-006

FREEFILinkage Ball

T71947

R EEMM GEif) Carbon fiber tail
Support Rod

154-263

T4 E 18 % Carbon fiber tail Support Ro

154-260

45 R85 EMetal tail Support Rod End

o~

T71950

FEMREEERIATATA Gidi) Metal Tail
Pitch Control Assy

o
o

154-256

JEMEPEEHIHE Tail Pitch Control Arm

154-258

JEMBFRHE B Tail Pitch Arm

154-259

JEME PR 4 ETail Pitch Adjust Bushing

550-004

VRidl K Flange bearing d3xD7xW3 (F)

511-001

$H IEIE R Lock Nut M3

122-058

FKEHLinkage Ball

509-010

FRUEIZE4ALink Ball Screw, M2X10

154-162

JEIEPRIG Bl 44 Tail Pitch Slider screw

502-005

NS84 Socket Screw M2. 5x8

511-004

BERENut M2

503-015

NS84 Socket Screw M3x20

TZ1952

JEfstnEhiTail Belt Pulley Shaft

250-033

JEM#RTail Pulley Set

250-034

EAilm#iTail Pulley Flange

512-009

ENLFEPin 0 2X 12

154-222

JEi#iTail Rotor Shaft (For New Tail Case)

T71953

FJjig# JekMetal Main Rotor Grip

154-264

Fjig# 2 kMetal Main Rotor Grip

526-006

Hi/KBearing d8xD16xW5

580-005

HE J15 7K Thrust Bearing d8xD16xW5

O s o === = == po o = = = o Do = =

23




K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

4 5 fic {4+ & [ T E W =
PARTS NO PARTS NAME PICTURES ITEM NO DESCRIPTION QTY
130-070 |E e LEEMain Rotor Pedestal 1
504-013 | /SR ZScket Screw M4x20 1
T71954 |Fjig#3LEE Main Rotor Pedestal
503-008 | /NfAIEZ2Scket Screw M3x12 2
511-002 |8 iE#EEELock Nut M4 1
254-123 |B¥ kTail Support Rod End 4
T71965 |45 Tail Support (upgrate) 501-005 |H7/SMIBRZ2Socket Screw M2X 12 4
154-291 |JZ#%& Tail Support Rod 2
254-125 |#¢UEEEPainter Canopy 1
T71966 |B&EE=EPainter Canopy
290-007 |9HEE BB Rubber Groment 2
130-072 |4 )8 T hed g ki Metal Main Rotor Grij 2
s 154-250 |4 )@ e 3 e SLHEE 4t EMetal Main Rotor 2
0 .
521-003 |%h/KBearing d3xD8xW3 4
121955 |4 )@ F e R Je kB Metal Main Rotor Gr 513-005 |*F#Flat Washer @ 3x5x0.5 2
507-016 |ZEME 42 Set Screw 2
282-006 |BkL41 Ball Link 2
503-017 |72 22 Scket Screw M3x25 2
T71960 |JEt5ifnsfFETail Gear Case Mount ' ‘ < 154-286 |EgEinse#ETail Gear Case Mount 1
154-287 | HEE#Vertical Fin 1
TZ1961 |g5dmAfifl#kTail Gear Case Plate
0 154-288 |5t fH IR Tail Gear Case Plate 1
254-117 |RIZEEFEHIETail Pitch Control Seat 1
TZ1962 |EHEFE#EHETail Pitch Control Seat ‘ l‘
502-005 |N7SfI8%KSocket Screw M2.5X8 2
254-113 |BHEL[E & R Canopy Clip 1
121967 |GHER[H] € K Canopy Clip
&& | 510034 |EPUELSelftapping Screw M3x8 2
154-2421 |F Mk A Main Frame R 1
121968 |EMHMain Frame (L+R)
154-2411 |tk /eMani Frame L 1
T X N ; - e N .
171969 gnﬁ?y%mm*%m“ Painter FRP ? 171969  |FWEBIAMNLL EColor Painter FRP Canof 1
130-136 ML 23R Battery Plate 1
T72502 |HijhZ 3 Battery Plate
130-137 [MithZ%E 4R (K) Battery Plate (long) 1
154-290 |& %23 1Equipment Installation 1 2
T72503 |23 Equipment Installation 130-141 |## 23R 3Equipment Installation 3 2
130-135 |[H &M 2Equipment Installation 2 1
% ) .
g . 154-023 |4l Jf Bearing Case 1
T72513 |&Ei#iifi7& FEHigh Speed Bearing Case
528-0021 |/ HiliKHigh Speed Bearing d10XD19X5 1
T72521 |#13k B [E %€ #ECanopy Body Catch /’/ 154-186  [Hl3k B [EH % A Canopy Body Catch 1

24



K6 EE)RZ 7 {EENERAAE MANUAL BELT DRIVE

=

w5 fic ff & 8 [ 5 A5 EA WS s
PARTS NO PARTS NAME PICTURES ITEM NO DESCRIPTION QTY
s
JSS1022 |&Jm i HMetal Tail Pulley Assy a JSS1022  |4xJB Rkt HMetal Tail Pulley Assy 1
JSS1027 |WRéi4E R4 Carbon Fiber Tail Boom / JSS1027  |WxésEAE ¥ Carbon Fiber Tail Boom 1
JSS1150 g?g‘gzﬁ%&éﬁiﬁﬁmm Carbon fiber / JSS1150  |600mmfAA £ e #600mm Carbon fiber Bl |
5 0GRt
JS62002 |#8FF RPrecision Pitch Gauge PHED | jscao0 [smimrprecision Piteh Gauge 1
/N
JSG2006 |#EFEBlade Support (For60-90 Class) Qé‘ = JSG2006 |#EFEBlade Support (For60-90 Class) 1
JSG2009 |JBEHTAMagic Belt / JSG2009 | #sMagic Belt 2
/ \'/
JSG2010 |iH 4R Connector Wire K\ \ \ JSG2010 |#E4REConnector Wire 4
\

25




